

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute Hong Kong Association of Certification Laboratories
American Society for Testing and Materials Hong Kong Toys Council
British Standards Institute

Number: TJ01364161

TEST REPORT

Applicant: SAKURA THREAD CO LTD
3/F FLAT C MANNING INDL BLDG
116-118 HOW MING ST
KWUN TONG KLN
HK

Date: May 03, 2006

Attn: MR. LI/MS. CHEUK

Sample Description :

Three (3) cones of submitted yarn said to be Polyester in (A) Red, (B) Blue and (C) Orange.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : Apr 28, 2006

Order No. : -
Style No. : -
Buyer's Name : -
Manufacturer's Name : -
Ref. : -

Conclusion:

	(A)	(B)	(C)
Color Fastness To Washing	M	M	M

Note : M = Commercially Acceptable
= No Comment
C = Conform Label
- = Did Not Perform

F = Fail
N/A = Not Applicable
* = See Remark

For and on behalf of
Intertek Testing Services Hong Kong Limited



Michael M.H. Fok
General Manager
Textile And Footwear Division